

### TEST AND ANALYSIS REPORT

**Report No** : LTS.01.2017.01730  
**Report Date** : 31/05/2017  
**Objective Analysis** : Special Request  
**Company Name** : Nuhdem Plastik San. Ve Tic. A.Ş.  
**Customer Address** : Tuzla Kimya Sanayicileri Organize Sanayi Bölgesi Melek Aras Bulvarı No:20 Tuzla  
**Product Company / Mark** : /  
**Sample Check Date** : 16/05/2017 10:10:41  
**Start / End Date of Analysis** : 16/05/2017 / 30/05/2017  
**Sample Name** : Copolyester

**Sampling/Approval Temperature** : 23  
**Trademark** :  
**Amount** : 1 Pcs  
**Type of Sample** : Plastic Material  
**Packing Type** : Original Packaging  
**Sampling Place / Date** : / 16/05/2017 00:00:00  
**Production Expiration Date** : /  
**Serial / Batch Temperature** :-  
**Accepted By** : Dilara Çakmak

Made Analysis	Analysis Result	Limit Value	Compliance Status	Measurement Limit	Measurement Uncertainty	Recovery (%)	Method
Bisphenol A-BPA(mg/kg)	Not Detected	< 0,6	APPROPRIATE	0,01	-	-	TS EN 14372(*)
Migration Testing-%10 Ethyl Alcohol(mg/dm <sup>2</sup> )	(40C 10 Days)=0,3	< 10	APPROPRIATE	-	-	-	TS EN 1186-3(*)

**Method name**

**Description**

**TS EN 1186-3**

Materials and articles in contact with foodstuffs - Plastics - Part 3: Test methods for overall migration into aqueous food simulants by total immersion

**TS EN 14372**

Child use and care articles - Cutlery and feeding utensils - Safety requirements and tests

\*\*Compliance status, Turkish Food Codex- Communique on Materials and Articles That are in Contact with the Foodstuffs is evaluated according to the limit values.

\*\*Migration Testing, Turkish Food Codex- Regulation on Materials and Articles That are in Contact with the Foodstuffs is performed according to the 'TM 2" standard test condition.

The values above are detected as a result of the performed tests on submitted samples.

### TEST AND ANALYSIS REPORT

**Report No** : LTS.01.2017.01730  
**Report Date** : 31/05/2017  
**Objective Analysis** : Special Request  
**Company Name** : Nuhdem Plastik San. Ve Tic. A.Ş.  
**Customer Address** : Tuzla Kimya Sanayicileri Organize Sanayi Bölgesi Melek Aras Bulvarı No:20 Tuzla  
**Product Company / Mark** : /  
**Sample Check Date** : 16/05/2017 10:10:41  
**Start / End Date of Analysis** : 16/05/2017 / 30/05/2017  
**Sample Name** : Copolyester

**Sampling/Approval Temperature** : 23  
**Trademark** :  
**Amount** : 1 Pcs  
**Type of Sample** : Plastic Material  
**Packing Type** : Original Packaging  
**Sampling Place / Date** : / 16/05/2017 00:00:00  
**Production Expiration Date** : /  
**Serial / Batch Temperature** :-  
**Accepted By** : Dilara Çakmak

- Note-1-Any part of this analysis report can not be used alone or separately.  
2- Test results are valid for the sample noted above.  
3-This analysis report can not be used for advertisement and/or judicial-administrative issues.  
4- \* = Accredited test